



中国认可
国际互认
检测
TESTING
CNAS L0599

检测报告

报告编号: SHCPCH190503782-1-4

报告日期: 2019-07-08

客户名称: 浙江地球村环保科技有限公司
客户地址: 浙江省杭州市余杭区文一西路 998 号 4 幢 610A
样品名称: 除醛盒子 X
批号/生产日期: /
生产商: 浙江地球村环保科技有限公司

以上信息及样品由客户提供及确认, SGS 不承担证实客户提供信息的准确性、适当性和(或)完整性的责任。

SGS 工作号: SHCPCH190503782-1
SGS 参考号: /
样品接收日期: 2019-05-13
样品测试时间: 2019-05-13~2019-06-28

测试要求(根据申请者要求)、测试方法、测试结果:
请见下页

结论

按皮肤刺激强度分级, 该样品对家兔皮肤的刺激强度属无刺激性。

除非另有说明, 本检测结果仅适用于收到的样品。未经检验机构同意, 委托人不得擅自使用检验结果进行不当宣传, 未经书面批准, 不得复制(全文复制除外)检测报告或证书。



通标标准技术服务(上海)有限公司
授权签字人 郝晓花

第 1 页 共 3 页

RAND: 8500215



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC Shanghai Technical Services (Shanghai) Co., Ltd.
Testing Center Cosmetics, Personal Care & Household

3rd Building, No.889, Yishan Road, Shanghai China 200233
中国·上海·徐汇区宜山路889号3号楼 邮编: 200233

t (86-21) 60645189
t (86-21) 60645189

f (86-21) 60645127
f (86-21) 60645127

www.sgsgroup.com.cn
e sgs.china@sgs.com

Member of the SGS Group (SGS SA)

检测报告

报告编号: SHCPCH190503782-1-4

报告日期: 2019-07-08

检测项目

皮肤刺激性试验 *

检验依据

《消毒技术规范》中华人民共和国卫生部, 2002 年版。

实验动物

普通级新西兰雌性白兔 3 只, 体重 2.0~3.0kg, 由上海科硕实验动物有限公司提供, 合格证号: SCXK(沪)2017-0013。动物饲料由嘉善晨晨饲料有限责任公司提供, 批准文号: 浙饲证(2014)06017。

试验环境

普通级兔房合格证号: SYXK(沪)2014-0020, 环境温度 18~23℃; 相对湿度 45~65%。

试验步骤

试验前 24h, 去除实验动物背部脊柱两侧部位毛, 避免损伤皮肤, 去毛范围为 3cm×3cm;
取受试物 0.5g 涂抹在二层纱布 (2.5cm×2.5cm) 后直接贴敷于一侧的测试部位皮肤, 采用封闭试验, 4 小时后去除敷料, 用温水清洗接触部位。分别于清除受试物后 1、24、48 和 72h 观察皮肤的红斑和水肿反应。

试验结果

表 1 样品除醛盒子 X 对兔皮肤刺激反应

动物号	反应	观察时间							
		1 h		24 h		48h		72h	
		样品 S	对照 C	样品 S	对照 C	样品 S	对照 C	样品 S	对照 C
2971#	红斑	0	0	0	0	0	0	0	0
	水肿	0	0	0	0	0	0	0	0
2972#	红斑	0	0	0	0	0	0	0	0
	水肿	0	0	0	0	0	0	0	0
2973#	红斑	0	0	0	0	0	0	0	0
	水肿	0	0	0	0	0	0	0	0

各观察时点最高皮肤刺激积分均值为 0。

检测报告

报告编号: SHCPCH190503782-1-4

报告日期: 2019-07-08

表 2 皮肤刺激强度分级

皮肤刺激指数	刺激强度
0~<0.5	无刺激性
0.5~<2.0	轻刺激性
2.0~<6.0	中等刺激性
6.0~8.0	强刺激性

备注: *该测试项目实验室自身无技术能力, 由上海出入境检验检疫局动植物与食品检验检疫技术中心 (许可编号: 170000122321) 执行。

样品描述 : 盒装物



*** 报告结束***

第 3 页 共 3 页

RAND: 8500215